Global Auto Parts & Accessories Marketplace
Home » Product Directory » Universal Parts » Other parts »

Spare Parts For XCMG ZL50G Wheel Loader

    • Application: XCMG
    • OEM No/Model: ZL50
    • Market Type:After Market 
    • Price: Inquiry For It?

Quick Details

  • Place of Origin:

    China

  • OE Experience:

    No

Product Name:Spare Parts For XCMG ZL50G Wheel Loader

Spare Parts For XCMG ZL50G Wheel Loader

Application

XCMG

Product Description:

OEM No/Model: ZL50
Spare Parts For XCMG ZL50G Wheel Loader

1, truck and bus transmission: ZF 5S-111GP, 5S-150GP, S6-90, S6-100, S6-150, S6-160, QJ705, QJ805, QJ1506, etc.
2, Cummins engine(CCEC and DCEC): NT855, NTA855, KTA19, M11, L10, QSK19, KTA38, KT38, KTA50, KT50, etc.
3, Yuchai Engine,
4, FAST transmission
5, Truck parts: Sinotruk, Howo, Steyr, Steyr King, North Benz(Beiben truck,Beifang Benchi), Golden Prince, Shacman, Iveco, Shaanxi, Yuejin, JMC, CAMC, Hongyan, Dongfeng
6, Bus parts: Yutong, King Long, Higer, Golden Dragon, Zonda, Ankai, Zhongtong, JAC, Sunlong, Foton, Yaxing
7, Weichai Engine: WD12, WD615, WD618, WP10, WP13, WP12
8, Construction vehicle parts: spare parts for XCMG, SDLG, Liugong, Shantui crane, wheel loader, grader, forklift truck, dig machine, etc.



Spare Parts for XCMG ZL50G wheel loader
4B04003 tire 23.5-25
9324873 rear propeller 
5004447 rear axle assembly 
4102456 bolt AM10X1X20
4401008 washer 10
4302002 nut M10X1
4005070 bolt M12X45
4401009 washer 12
9300932 angle connector 
9300935 hose 
4A05002 wire clamp 18-22
9349612 gearbox assembly 
9320135 connection bolt 
9316992 locking plate 
4004068 bolt M16X90
4338007 nut M16
4404012 washer 16
9349617 front propeller 
4006043 bolt M12X1.25X55
4401009 nut M12
4006244 bolt M30X2X270
4358001 nut M30X2
4404015 washer 30
5004117 front axle assembly 
9303992 wheel hub 
4B01008 tire 23.5-25
9349618 rear propeller 
5004118 rear axle assembly 
4005054 bolt AM10X1X20
4401008 washer 10
4404009 washer 10
9344910 gearbox assembly 
9345233 gearbox assembly 
9341951 gearbox assembly 
9349614 gearbox assembly 
9345269 gearbox assembly 
9325273 locking plate 
4302004 nut M14X1.5
4004068 bolt M16X90
4338007 nut M16
4404012 washer 16
9326730 front propeller 
9349615 front propeller 
9326705 front propeller 
9349625 propeller shaft mounting 
9301115 bolt 
4310006 nut M14
4006244 bolt M30X2X270
4358001 nut M30X2
4404015 washer 30
5004446 front axle assembly 
5004117 front axle assembly 
5004729 front axle assembly 
9303992 wheel hub 
5004347 wheel hub 
5002281 wheel hub 
9326712 wheel hub 
4B04003 tire 23.5-25
5002280 tire 23.5-25
9346596 rear propeller shaft 
9326731 rear propeller shaft 
9349616 rear propeller shaft 
9326706 rear propeller shaft 
9318308 bolt 
4401010 washer 14
5004447 rear axle assembly 
5004525 rear axle assembly 
5004118 rear axle assembly 
9326707 rear axle assembly 
9327629 gearbox 
9300528 torque converter 
9300515 sealing plate 
4808012 cushion 33
9322133 connector `
4802143 O RING 22.4X3.55
9322137 hose 2II-900
9322136 bender tube 
9322140 connector `
9300584 filter 
4005055 bolt M10X35
4404009 washer 10
9301009 nut M10
9302349 hose connector 
9329994 oil inlet pipe cover
9329993 oil inlet pipe 
4005054 bolt M10X30
4401008 washer 10
4802154 O RING 35.3X3.55
9327163 hose 25II
5002721 gearbox torque converter 
5002030 gearbox torque converter 
5001771 gearbox torque converter 
4005104 bolt M16X80
4301012 nut M16
9316994 pressure plate 
9316995 shock absorption bushing
4338008 nut M20
4404013 washer 20
9316996 shock cushion 
9325269 mounting 
9325265 bushing 
9316997 pressure plate 
4004101 bolt M20X200
9324825 left rear mounting 
4401013 washer 20
4005128 bolt M20X50
9318307 bolt 
4401008 washer 10
9318306 cushion 
9324829 right rear mounting 
4404012 washer 16
4401011 washer 16
4005097 bolt M16X40
4005054 bolt M10X30
9324944 connector `
4829001 washer 10
9324942 oil tube 
4301010 nut M12X1.5
9308547 connector 
4829002 washer 14
4614004 screw M14X1.5
9324827 right front mounting 
9325266 oil inlet pipe 
9347901 left front mounting 
4005101 bolt M16X60
4401011 washer 16
9322159 pressure plate 
9322160 bushing  
9326708 linking shaft 
9322161 bushing  
5004730 rear axle 
4806112 oil seal B240X270X15D
9322163 bushing 
4401013 washer 20
4004099 bolt M20X160
4005083 bolt M14X50
4401010 washer 14
9326709 linkage plate 
9326710 pin shaft 
9326711 bushing 
9352315 gear-shifting controller 
4005041 bolt M8X25
4401007 washer 8
4404008 washer 8
9333854 mounting 
4005053 bolt M10X25
4401008 washer 10
9338723 mounting plate 
9331013 connector 
9349481 hose 
9331149 water hose 
4A05001 wire hose clamp 15-18
9331151 water hose 
9349482 hose 
4005126 bolt M20X40
4403010 washer 20
4401013 washer 20
9349440 water tank assembly 
9331014 connector 
4005041 bolt M8X25
5002150 water pump
9349483 connector 
9349441 water tank 
9330008 oil filling cap 
9330009 sealing plate 
9300938 connector 
9307341 hollow bolt 
4808004 washer 14
9350142 hose 
4A05001 wire hose clamp 15-18
9307768 hose clamp 
4005039 bolt M8X16
4401007 washer 8
4404008 washer 8
9331152 hose 
9313417 hose clamp 
4005041 bolt M8X25
9330555 cover 
9330554 rubber cushion 
5000708 filter 
4808008 washer 22
4827084 O RING 14X2.65
9306887 sealing screw 
air-conditioning compressor
9302347 connector 
9326932 water hose 
5001309 switch [Z3/8]
4A05016 wire hose clamp 20-24
9326931 water hose 
evaporator 
4005068 bolt M12X35
4401009 washer 12
4401010 washer 12
4301010 nut M12
4005029 bolt M6X16
4401006 washer 6
fluid reservoir 
condenser 
4005053 bolt M10X25
4401008 washer 10
9328826 cushion 
9355464 connector 
4005086 bolt M14X65
4301011 nut M14
9326927 mounting 
9326925 mounting 
4005055 bolt M10X35
4401008 washer 10
4401009 nut M10
4301010 nut M12
4401009 washer 12
4005068 bolt M12X35
A belt
4005054 bolt M10X30
4401008 washer 10
4401009 washer 10
9329581 mounting 
9352402 mounting 
9329582 regulator 
9354993 regulator 
9329583 bushing 
4005062 bolt M10X70
4301009 nut M10
4005056 bolt M10X40

Send your message to this supplier:

logo Ms. Ivy Gan
Enter between 20 to 3,000 characters, English only.

Supplier Details

High-tech Auto Parts Trading Co. , Ltd.

Gold Member
Market Type: After Market 
Business Type: Trading Company
Main Product: Engine parts, Beiben truck parts, Gearbox Parts

You May Like:

Spare Parts For XCMG ZL50G Wheel Loader Application: XCMG
OEM No: ZL50
Liugong Parts Flange 04A0012 Application: liugong
OEM No: 04A0012
Liugong Parts Tip 72A0417 Application: Liugong
OEM No: 72A0417
Wheel Hub 43511-BZ170 For Toyota Avanza 2015 - Application: Wheel Hub 43511- ...
OEM No: 43511-B ...
Double Open End Wrench Application: general
96304607 Used For DAEWOO Lanos Car Headlight Manuf ... Application: DAEWOO Lanos
OEM No: 9630460 ...
CENTER SUPPORT ASSY 2202030-P00 Application: CC1031PS40、CC103 ...
OEM No: 2202030 ...
Connecting Rod Bearing Application: Toyota
Cng Cylinder for DAEWOO Application: DAEWOO/Matiz;DAE ...
Didn't find what you are looking for?
Please send us Your Search Requirement, or you can Post a Buying Lead,
suppliers may contact you actively.

Send Message